INSTALLATION INSTRUCTIONS

FOR MOUNTING

LUVERNE GRILL GUARDS WITH THE FOLLOWING MODEL NOS.:
331514 OR 331544/331519 & 341514 OR 341544/341519 ON:

2015 AND NEWER CHEVROLET TAHOE & SUBURBAN
2015 AND NEWER GMC YUKON & YUKON XL

1. READ THE INSTRUCTIONS COMPLETELY AND CHECK TO MAKE SURE THAT ALL OF THE
REQUIRED PARTS ARE ON HAND BEFORE STARTING THE INSTALLATION. THE CARTON
SHOULD CONTAIN:

(1) OUTER RING PACKAGE
(1) OUTER RING ASSEMBLY
(1) UPRIGHT/BRACKET PACKAGE:
(2) ASSEMBLED UPRIGHTS
(1) MOUNTING BRACKET, RH
(1) MOUNTING BRACKET, LH
(2) UPRIGHT COVERS (CHROME GUARDS ONLY)
(1) FASTENER PACKAGE
(1) CUSTOMER SERVICE PACKAGE

REFER TO FIGS. 1 & 2 FOR GUARD ASSEMBLY INSTRUCTIONS 2-11

2. IF YOUR VEHICLE HAS TOW HOOKS, LOOSEN AND REMOVE THE TWO BOLTS AND NUT THAT
HOLD THEM IN THE END OF THE FRAME. REMOVE THE TOW HOOKS. THE HOLE IN THE
CLOSEOUT PANEL WILL NEED TO BE ENLARGED UPWARD APPROXAMATELY 1/2” TO ALLOW
THE BRACKETS TO INSTALL IN THE FRAME.

3. IF YOUR VEHICLE DOES NOT HAVE TOW HOOKS IT WILL BE NECESSARY TO CUT HOLES IN
THE CLOSEOUT PANELS. MARK OUT A 3” X 3-1/4” SQUARE USING THE DIMENSIONS ON PAGE
#5 OF THESE INSTRUCTIONS. DRILL 1/2” DIAMETER HOLES IN THE CORNER OF THE SQUARES,
THEN CUT THE STRAIGHT LINES FROM THE TANGENT OF EACH HOLE. (NOTE: SEE PAGE 6
FOR CUTTING TEMPLATES.)

4. INSTALL THE LEFT HAND MOUNTING BRACKET (ITEM #4) INTO THE END OF THE FRAME.
FASTEN WITH THE 1/27-13 X 1-1/2” BOLT (ITEM #11), 1/27-13 X 4-1/2” HEX BOLT (ITEM #10), 1/2”
LOCK WASHER (ITEM #17) AND THE 1/27-13 SERRATED FLANGE NUT (ITEM #14). LEAVE LOOSE
AT THIS TIME. (NOTE: AFTER INSERTING THE BRACKETS THROUGH THE HOLE, INSTALL
THE HOLE TRIM (ITEM #24) AROUND THE EDGE OF THE HOLES IN THE CLOSEOUT
PANEL.)

5. REPEAT STEP #5 ON THE RIGHT SIDE.

6. INSTALL ONE OF THE UPRIGHTS (ITEM #2) ON THE LEFT HAND MOUNTING BRACKET (ITEM #4)
AND FASTEN WITH THE 1/27-13 X 3 CARRIAGE BOLTS (ITEM #9), 1/2* SAE FLAT WASHERS
(ITEM #19), AND THE 1/2”-13 CAP NUTS (ITEM #15). LEAVE LOOSE AT THIS TIME.

7. REPEAT STEP #6 ON THE RIGHT SIDE.

LAVERN,

J1509001/059000 CERTIFIED\ TR(ICK

1200 Birch Street EQUIPMENT REVISED 17AUGI5 REV LVL A
Brandon, SD 57005 INC. 202769 SHEET 1 OF 6 16JUN14




8.

10.

11.

LAVE

LOWER THE CENTER RING ASSEMBLY (ITEM #1) DOWN BEHIND THE UPRIGHTS AND INSTALL
IN THE SLOTS OF THE UPRIGHTS AS SHOWN IN FIG. 1 & 2. MAKING SURE THE UPRIGHTS ARE
CENTERED AND PARALLEL WITH THE BARS IN THE RING, FASTEN WITH UPRIGHT COVERS
(ITEM #18) (CHROME GUARDS ONLY), 7/16”-14 X 1-1/2” HEX BOLTS (ITEM #12), AND 7/16”
FLAT WASHERS (ITEM #20) INTO THE 7/16”-14 CAPTIVE NUTS (ITEM #16) IN THE UPRIGHT
MOUNTING PLATES. TIGHTEN TO 40 FOOT-POUNDS OF TORQUE.

CHECK THAT THE GRILL GUARD IS CENTERED ON THE GRILLE AND THE REAR OF THE
UPRIGHT CUTOUT IS APPROXIMATELY 1/27-3/4” AWAY FROM THE FACE OF THE BUMPER.

TIGHTEN THE 1/2” NUTS ON THE CARRIAGE BOLTS FASTENING THE MOUNTING BRACKETS
TO UPRIGHTS TO 75 FOOT-POUNDS OF TORQUE.

TIGHTEN THE 1/2” BOLTS THAT FASTEN THE BOTTOM MOUNTING BRACKETS TO THE FRAME
TO 75 FOOT-POUNDS OF TORQUE.

ISERVICE PARTS LIST
ITEM | PART NO. | QTY DESCRIPTION
1 202770 1 RING WELDMENT - CHROME
1 202773 1 RING WELDMENT - BLACK
2 202761 2 UPRIGHT WELDMENT - CHROME,
3 202772 2 UPRIGHT WELDMENT - BLACK
4 202764 1 MOUNTING BRACKET - LH, 331514
4 202854 1 MOUNTING BRACKET - LH, 331544
5 202765 1 MOUNTING BRACKET - RH, 331514
5 202855 1 MOUNTING BRACKET - RH, 341544
6 201122 2 TAPPING BAR - 13.000”
7 201243 2 TAPPING BAR - 14.000”
8 202383 2 RUBBER EXTRUSION — MACHINED, 330712
9 107231 4 ROUND HEAD BOLT - 1/2”-13 X 3, SST
10 100107 2 HEX HEAD SCREW - 1/27-13 X 4-1/2”, ZP
11 100088 2 HEX HEAD SCREW - 1/2”-13 x 1-1/2”, ZP
12 105939 4 HEX HEAD SCREW - 7/16”-14 x 1-1/4”, SST
13 103715 12 SELF TAPPING SCREW - 1/4”-20 X 5/8”
14 100123 2 SERRATED FLANGE NUT - 1/2”-13
15 104994 4 HEX CAP NUT - 1/2”-13, SST
16 100083 4 NUT CAPTIVE - 7/16”, BLK
17 100121 2 LOCK WASHER - 1/2”, ZP
18 202544 2 UPRIGHT COVERS (CHROME GUARDS ONLY)
19 104995 4 FLAT WASHER - SAE, 1/2”, SST
20 103286 4 FLAT WASHER - 7/16”, SST
21 106901 1 DECAL - MATTE BLACK, RH, 330460
22 106902 1 DECAL - MATTE BLACK, LH, 330460
23 100252 1 DECAL - LOGO, 1 X 3
24 201215 2 UPRIGHT TRIM - 14.500”

NE

TRUCK REVISED 17AUG15 REV LVL A

gggd%:fggt;%os EO(IIPI‘,’EVIg' 202769 SHEET 2 OF 6 16JUN14




2.

FOR INSTALLATION ON:

CHEVROLET SUBURBAN & TAHOE

3” X 3-1/4” HOLES WILL NEED TO BE CUT OUT IN THE CLOSE OUT PANEL IN THE FACE OF THE

FRONT BUMPER.

3.250 rafl

1.663 (1541

TRUCK
1200 Birch Street EQUIPMENT
Brandon, SD 57005 INC

MARK THE CLOZEOQUT PANEL IN THE BUMFER TO

THE ABOVE DIMENSIONS. DRILL A 1/2" HOLE IN
EACH COENER THEN CUTOUT THE STRAIGHT CUTS
BETWEEN THE TANGENT POINTS. THE HOLES
SHOULD BE 32" ON CENTER MEASURED ALONG
THE FACE OF THE CLOSEOUT FANEL.

REVISED 17AUGI15 REV LVL A
202769 SHEET 5 OF 6 22JUL14




AL {oo.

\\\\\\
\}
VR

— UPRIGHT COVER (CHROME GUARDS ONLY)

— 7/16" CAPTIVE NUT
— 7/16” FLAT WASHER, SST
— 7/16—14 X 1-1/4" HEX BOLT, SST

fio. 1

1/2"—13 X 3" CARR BOLT, SST
1/2" SAE FLAT WASHER, SST
1/2"—13 CAP NUT, SST

1/2"-13 X 4—1/2" HEX BOLT
1/2"-13 SERRATED FLANGE NUT
1/27-13 X 1-1/2” HEX BOLT
1/2" LOCK WASHER

MOUNTING BRACKET

THESE HOLES
FOR GMC

THESE HOLES
FOR CHEVROLET

1/2"-13 X 3”7 CARR BOLT, SST
1/2" SAE FLAT WASHER, SST
1/2"—13 CAP NUT, SST

e REVISED 17AUG15 REV LVL A

e et i 057008 202769 SHEET 3 OF 6 22JUL14




SERVICE PARTS LIST

MODEL NO. — 231214 /331519
MODEL NO. — 3H2l4 /341519

N
3
N
S
b
5
3
IN

REVISED 17AUG15 REV LVL A
202769 SHEET 4 OF 6 22JUL14

=]
=
s
=
=
s

3 =

RS

8 &

g

8

W

§

~

<

1200 E. Birch S1.




v1iinree 9 40 9 LUHHS 694202
V IAT AT STDNAVAT JUSIATY

SATOH dHL 40 5400d
AHL WIHL OL dOVIOVd dOIAYHS JHNWOLSND HHL NI TVIdHLVIN
TUNNVHD dHddNy dHL SN LAY d8V SHIOH HHL d4L4AV ¥

HTOH HHL NI "IVIdALVIN
dHL HAONWHY OL IIdvd HHL 40 SINIOd INADNVLI HHIL WOdA
SANI'T HHL LNOD HAINM ALTIILA 0 4dVId MVS MOVH V ONISN '€

‘MVS Hd'TOH 10 V HILIM
HT0H V TII¥MA ‘SHLVIANAL dHL NO SMIVW HALNID HHL ONISN 2

G HOVd NO SNOISNANWIO AHL Ol ONITHOODV TANVd LNOASOTO
AHL OL WHHL ddVL ANV dA0dV SHLVIdWNHAL AHL LNO ILNo 1

[Ye] ogere ———

[e] oo0°€




